Crew

Scotland's centre of expertise for waters

Odour management and
monitoring In Scottish
waste water
treatment plants




crew

Scotland’s centre of expertise for waters

Published by CREW - Scotland's Centre of Expertise for Waters. CREW connects research and
policy, delivering objective and robust research and expert opinion to support the development
and implementation of water policy in Scotland. CREW is a partnership between the James Hutton
Institute and all Scottish Higher Education Institutes supported by MASTS. The Centre is funded by
the Scottish Government.

This document was produced by:

Brian Quinn, lain McLelland
University of West of Scotland

Mark Broomfield, Nigel Gibson, Sabino del Vento
[...]
Domestic 80% Industrial 20% Main trader is Loch Lomond Distillery

Do you anticipate making any further
investment in odour control?

An odour testing system is due to be installed.

Description of sewerage mains

Three pumped flows to works. Castlegreen to Ardoch 2km rising main. Cardross to Ardoch 6km
rising main. Dalmoak to Ardoch 1km rising main 4km gravity sewer

What sewage/sludge treatment activities are
carried out at the site?

Full biological treatment using fine bubble diffused air. Sludge thickening by drum thickeners

How many residential properties are within Approx. 400

400 m of the site?

How many verified odour complaints have 2009-10 - 33
been received each year for the past 5 years? | 2010-11 -43

Please provide details of local authority 2011-12 - 18
contact 2012-13 -7

2013-14 (to Feb) O

23




Table 11: Continued

Item Description

Describe the sewage and sludge treatment
process. Highlight any specific measures you
use to ensure that the process is as effective
as possible

Treatment process run via SCADA with control set points. All major kit is in odour controlled buildings
(inlet works, screens, grit removal) PST weirs are covered. Sludge thickening, transfer and disposal are
in odour controlled buildings.

Describe your procedures for normal site
management, including regular inspection,
cleaning and other housekeeping measures

Site manned daily Monday to Friday, Critical tasks identified and carried out to ensure works meets
consent standards set. All Kit have MST's set

Describe any site management measures
(and their frequencies) introduced specifically
for odour control, e.g. olfactory surveys,
monitoring, control of material residence
times

The works was constructed with odour abatement as part of the design.

Describe any physical measures (and where
they were applied) introduced specifically for
odour control, e.g. chemical dosing, moving
or covering potentially odorous plant, air
extraction, odour abatement (e.g. biofilter,
scrubber or thermal oxidiser)

As above.

Do you anticipate making any further
investment in odour control?

Capital maintenance to be carried out on the odour treatment plant during SR15

Describe any public engagement measures

For example, open days, newsletter, public
notification ahead of improvement works

you have carried out, either regular or one-off.

Local Environmental health dept notified of capital work being carried out that may result in odours
being generated. Open day held in 2004. Odour forum set up around 10 years ago with local
residents, local councillors and SW management team. Lasted about 1 year.

Describe any public engagement measures
you have carried out specifically related to
odours

Public meetings held about 10 years ago

Note of discussion with environmental protection officer for Ardoch

A1.3 Dalmuir sewage works

Table 12: Dalmuir site characteristics

Item Description

Throughput (population equivalent or m3/
day)

650,000 pe
150,000 — 380,000 m3 per day

Nature of sewage

Mostly domestic, 95%

Of industrial 3/4 are a few big industries. Devro, sausage skins manufacturer. DRX, (Scottish water),
Irn Bru and a distillery,

Description of sewerage mains

Mostly gravity mains
1 pumping station at Partick for city centre sewage
70% gravity. Info with Scottish Water

Mains is mixed, sewage and rain water. So need to include that in questionnaire... issue with
concentration and speed. Q how much rain water run off or are they separate network or mixed
network?

What sewage/sludge treatment activities are
carried out at the site?

Pre-treatment (filtering)

Primary: settlement, grease treatment

Secondary: aerated activated sludge

Tertiary: nitrification

Sludge treatment: Sludge thickening, pumped to Daldowie for incineration.

How many residential properties are within
400 m of the site?

Lots

Map of area for each site... flats on Dunbarton road, between here and plant is roughly 400 m.
Includes blocks of flats.... Hundreds, 300ish?

How many verified odour complaints have
been received each year for the past 5 years?
Please provide details of local authority
contact

5-10 pa.

Complaint through Scottish Water sent to them and west Dunbartonshire council. Go on site...
usually linked to network odour issue or doing something special on site.
Pat Hoey is contact from West Dunbartonshire Council (pat.hoey@west-dunbarton.gov.uk).

Pat has suggested to use SAUR as an example of a plant that is working well...

24



mailto:pat.hoey@west-dunbarton.gov.uk

Table 12: Continued

Item Description

Describe the sewage and sludge treatment
process. Highlight any specific measures you
use to ensure that the process is as effective
as possible

Similar to 4th question... Details can be found in the Dalmuir odour management plan

Describe your procedures for normal site
management, including regular inspection,
cleaning and other housekeeping measures

Odour management plan. Area by area, risk assessment on odour undertaken. Divided up into areas
with proper processes to reduce or minimise odour. Developed in house. Occurs at each SAUR site,
but specific to location. Share with city council in Clydebank. Pay Hoey has added comments.

Describe any site management measures
(and their frequencies) introduced specifically
for odour control, e.g. olfactory surveys,
monitoring, control of material residence
times

All'in document odour management plan
Have online monitoring. Have odour treatment on site. All covered.
H2S and hydro carbon monitor at neck and end of stack. Odour treatment to wash gas.

Gas taken from all areas where strong odour, pre-treatment and sludge treatment mainly. 3 other
treatments.

Contaminated air is collected and taken to tower, undergoes recirculation; gas washed; caustic soda
and bleach, react with H2S = H2SO4, that is why add caustic soda, neutralise acid. Higher pH better
to catch H2S gas and mercaptans. Captured at higher pH. Main treatment.

Activated carbon treatment also.

Sludge is mix of both treatments, chemical scrubber and active C....

More details in the odour management plan.

Describe any physical measures (and where
they were applied) introduced specifically for
odour control, e.g. chemical dosing, moving
or covering potentially odorous plant, air
extraction, odour abatement (e.g. biofilter,
scrubber or thermal oxidiser)

Ferric sulfate best treatment for odour. Catching phosphate and H2S precipitation of FeS catch in
water and no odour... part of process. If don't include will generate more odour. Odour performance
on site is linked to its use. Not specific of odour but has impact on odour as using it... change
injection point during summer to catch odour...

Was known already, all French WWTP use it. Also known as chemical dosing...

Chemical dosing main one... in odour management plan...

Do you anticipate making any further
investment in odour control?

Yes, one area where there is odour generation, going to cover and treat. Distribution chamber
between pre and secondary treatment... turbulence and waterfall and in summer smell. Going to
cover and odour treatment. 2-3 years... link to other treatment system. Local but same treatment as
exits.

Describe any public engagement measures

For example, open days, newsletter, public
notification ahead of improvement works

you have carried out, either regular or one-off.

Annual city council audit and odour management plan on site... all odour complaints go through SW.

Describe any public engagement measures
you have carried out specifically related to
odours

None.

They are in the process of looking for ISO14001, looking at reducing impact on environment. Take
into account all interested parties. Communicate policy in terms of pollution to environment, from
outfall to odour around the area. Target Oct 2016, but optimistic, end of year submission

Note of discussion with environmental protection officer for Dalmuir

Al.4 Seafield sewage works

Table 13: Seafield site characteristics

Item Description

Throughput (population equivalent or m3/
day)

Average flow ~ 300,000 m3/d

Nature of sewage

Domestic. Minimal industrial flows.

Description of sewerage mains

The site is served by two major gravity sewers (the western and eastern interceptors). These flows
converge at a siphon house prior to the works from which they are fed directly to the inlet works.
There is also a pumped main delivery ~10% of the flows which arrives at the site and is lifted by two
Archimedes screws.

What sewage/sludge treatment activities are
carried out at the site?

Sewage treatment is by means of coarse and fine screening; grit removal; primary settlement and
FBDA activated sludge. Sludge treatment includes picket fence thickening of primary sludge; belt
thickeners for secondary and imported sludge; thermal hydrolysis for all sludge followed by anaerobic
digestion. The final sludge product is de-watered by centrifuges.

25




Table 13: Continued

Item Description

How many residential properties are within
400 m of the site?

| do not have a no. but from a very basic assessment | would say no more than 30 properties.

How many verified odour complaints have
been received each year for the past 5 years?
Please provide details of local authority
contact

2013/14 =15
2014/15 =11
2015/2016 =14

All complaints verified by site inspection by City of Edinburgh Council.

Describe the sewage and sludge treatment
process. Highlight any specific measures you
use to ensure that the process is as effective
as possible

See above.

Describe your procedures for normal site
management, including regular inspection,
cleaning and other housekeeping measures

The Veolia BMS requires daily and weekly checks across the site. This is supported by management
audits undertaken at least monthly. The Odour Management plan also includes strict requirements
for responding to spillages,

Describe any site management measures
(and their frequencies) introduced specifically
for odour control, e.g. olfactory surveys,
monitoring, control of material residence
times

All activities are covered by the site OMP. This includes checks of odour control units, olfactory
sampling in response to complaints or detection of odour, the cleaning of storm tanks and conditions
for undertaking any works with a high potential for odour.

Describe any physical measures (and where
they were applied) introduced specifically for
odour control, e.g. chemical dosing, moving

A drawing showing the extent of the site where odour control is in place is included. There are
numerous odour control plants ranging from activated carbon, chemical scrubber and biological
processes.

or covering potentially odorous plant, air
extraction, odour abatement (e.g. biofilter,
scrubber or thermal oxidiser)

Do you anticipate making any further No.
investment in odour control?

Describe any public engagement measures
you have carried out, either regular or one-off.
For example, open days, newsletter, public
notification ahead of improvement works

A yearly stakeholder meeting takes place which is attended by representatives of local residents and
politicians. We also host site visits for key stakeholders; specifically MPs and MSPs.

Describe any public engagement measures
you have carried out specifically related to
odours

A sitev visit by the local MSPs is scheduled for June the 17th.

Note of discussion with environmental protection officer for Seafield

Odours from the Seafield works have been a long-established
problem for many years, going back before East of Scotland
Water handed over to Scottish Water.

SG has been involved since 2003, at which point there were 400-
500 complaints received per year. At that time it was viewed as
an urgent priority by City of Edinburgh Council (CEC).

CEC issued an Abatement Notice, which was appealed by
Scottish Water. This was prior to the introduction of the Code
of Practice. The outcome of the lengthy appeal process was
that the Abatement Notice was quashed, and SW and CEC were
given 6 months to sort out the problems. SG considers that the
Abatement Notice process was not helpful to speedy resolution
of the odour problems, and probably delayed a satisfactory
resolution. SG's view is that the problems experienced in
Edinburgh led to the introduction of the statutory Code of
Practice.

A key problem was that residents expected that the £100m
investment to meet EC directive requirements for water treatment
would result in the complete elimination of odours. SW has been
involved at the site since the mid-1990s. At that time, there was
always an odour in the vicinity of the site, whereas now there is
normally no odour detectable other than in the near vicinity of the
primary tanks. This represents a massive improvement. However,
odours have not been completely eliminated — some problems

always occur — and despite the improvement, many residents feel
let down by the process. At the time of the Abatement Notice,
there was a groundswell of opinion that people felt left behind
and expected better environmental conditions. An organised
group was pressing for improvements.

A steering group was set up to discuss and agree the way
forward. The Steering Group considered 32 options for
improvement. Under the new legislation which introduced the
CoP, odour management measures had to be introduced on a
“best value"” basis, i.e. with regard to cost. An £18m investment
programme was agreed. This was designed to deliver a 70%
reduction in odour emissions and complaint numbers, based on
modelling analysis. To secure a further 2% reduction would have
required a further £10m investment, so this was clearly indicated
as the “best value” solution.

Delivering the agreed improvements took 3-4 years. This

has been effective in reducing odour impacts and complaints.
However, people continue to be dissatisfied whenever odours
occur, and are quick to make complaints. One problem was

that meetings in the early days were not well handled. The site
management at that time were perceived as not taking complaints
seriously. Scottish Water stepped in to improve liaison with
residents.

The residents have access to an independent expert paid for by

26



Scottish Water. This has been a useful step in giving residents
confidence in the investments being carried out, and the expert
has been able to meet and discuss with residents individually.
However, this has been a mixed experience for CEC.

The investments carried out have focused on improvements to
inlet works, covering of inlet works and detritors, and partially
covering the primary tanks. Odour control is applied to air
extracted from these sources. If further steps were to be carried
out, this would presumably involve complete covering of primary
tanks. As well as the cost, this would have significant problems
with regard to health and safety, tank cleaning etc. The key to
dealing with odours from primary settlement is to manage them
properly and avoid the build-up of sludge.

The Odour Improvement Plan has delivered to the expectation

of CEC, but not to the expectation of local residents. Complaints
are currently running at .80 per year. There was a spike in 2012,
resulting from four separate management incidents.

There is a lot of useful material in the Code of Practice - e.g.
guidance on how to measure odour. However, SG identified two
key issues with the Code of Practice.

(a) The CoP requires odours to be minimised, whereas residents
expect odours to be eliminated. There is a cost element,
particularly as any improvements have to be paid for by
ratepayers and/or taxpayers.

(b) In the event of an odour incident, if the operator can
show that they have remedial measures in place, this does
not constitute a breach of the CoP. E.g. CEC issued an
Enforcement Notice a few years ago regarding a spillage
from the containment building which caused a substantial
odour. This was appealed, and CEC was advised that they
should not contest the appeal, because the operator had